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ON Funded Feb 26, 2016 Chronic Phase chronic myelogenous leukemia: i) For 
the treatment of patients with Philadelphia 
chromosome positive (Ph+) chronic myelogenous 
leukemia (CML) in chronic phase with documented 
resistance/disease progression to 2 (two) prior oral 
tyrosine kinase inhibitors (TKI) (imatinib, dasatinib 
or nilotinib), where bosutinib would be the third line 
TKI; OR ii) For the treatment of patients with 
Philadelphia chromosome positive (Ph+) chronic 
myelogenous leukemia (CML) in chronic phase with 
documented intolerance to 1 (one) prior oral TKI 
(imatinib, dasatinib or nilotinib) where subsequent 
treatment with an alternative oral TKI (imatinib, 
dasatinib or nilotinib) is not clinically appropriate. 
Dosing recommendation: 500 mg per day Renewals 
will be considered upon confirmation from the 
clinician that the patient has experienced 
hematologic and/or cytogenic response and is 
expected to continue to do so. Dosing 
recommendation: 500 mg per day Accelerated Phase 
chronic myelogenous leukemia: i) For the treatment 
of patients with Philadelphia chromosome positive 
(Ph+) chronic myelogenous leukemia (CML) in 
accelerated phase with documented 
resistance/disease progression to 2 (Two) prior oral 
TKIs (imatinib, dasatinib or nilotinib), where 
bosutinib would be the third line TKI; OR ii) For the 
treatment of patients with Philadelphia chromosome 
positive (Ph+) chronic myelogenous leukemia (CML) 
in accelerated phase with documented intolerance 
to 1(One) prior oral TKI (imatinib, dasatinib or 
nilotinib) where subsequent treatment with an 
alternative oral TKI (imatinib, dasatinib or nilotinib) 
is not clinically appropriate. Dosing 
recommendation: 500 mg per day Renewals will be 
considered upon confirmation from the clinician that 
the patient has experienced hematologic and/or 
cytogenic response and is expected to continue to do 
so. Dosing recommendation: 500 mg per day Blast 
Phase chronic myelogenous leukemia: i) For the 
treatment of patients with Philadelphia chromosome 
positive (Ph+) chronic myelogenous leukemia (CML) 
in blast phase with documented resistance/disease 
progression to 2(two) prior oral TKIs (imatinib or 
dasatinib), where bosutinib would be the third line 
TKI; OR ii) For the treatment of patients with 
Philadelphia chromosome positive (Ph+) chronic 
myelogenous leukemia (CML) in blast phase with 
documented intolerance to 1 (One) prior oral TKI 
(imatinib or dasatinib) where subsequent treatment 
with an alternative oral TKI (imatinib or dasatinib) is 
not clinically appropriate. Dosing recommendation: 
500 mg per day Renewals will be considered upon 
confirmation from the clinician that the patient has 
experienced hematologic and/or cytogenic response 
and is expected to continue to do so. Dosing 
recommendation: 500 mg per day 




